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EMH 650 - 230 V 02511000

Nr. |Bezeichnung Bestellnr. | Stk Nr. |Bezeichnung Bestellnr. | Stk
1 [Ring 63126964 | 1 44 |Lagerdeckel 63152230 | 1
2 [Buchse 63176017 | 1 45 [Schraube M4x12 63360694 | 4
3 |Ring 63177032 | 1 46 |Zwischenwelle 63132023 | 1
4 |Werkzeudfixierung 63132013 | 1 47 |Kurbelachse 63132024 | 1
5 |Kegelfeder 63132043 | 1 48 [Nadelhiilse HK0808 80420105 | 2
6 [Kugel 6,747-100 63330097 | 1 49 |Gehausedichtung 63132041 | 1
7 |SDS-Spindel 63132035 | 1 50 |StoRel 63132030 | 1
8 |O-Ring 11x2 63330905 | 2 51 |O-Ring 17x4 63330907 | 1
9 |Zwischenschlageinrichtung 63132033 | 1 52 |Achse 63132031 | 1
10 |Lager AX 0821 63330915 | 1 53 | Triebstange 63132032 | 1
11 |Gehause 63132012 | 1 54 |StoRel, kpl. 63132006 | 1
12 |Schraube M4x25 63361075 | 2 55 |Getriebedeckel 63132015 | 1
13 |Sicherungsring A40-5D 63330749 | 1 56 |Lufter 63100429 | 1
14 |O-Ring 30x2,5 63330903 | 1 57

15 |Vorderstiitze 63132029 | 1 58 |Rillenkugellager 627 2RSL C3 80410027 | 1
16 |O-Ring 32x4 63330902 | 1 59 |Laufer, kpl. 63132048 | 1
17 |Scheibe 63132042 | 1 60 |Gummibuchse 63164934 | 1
18 61 |Luftleitring 63129830 | 1
19 |Vorderbuchse 63132070 | 1 62 |Feder 63122859 | 2
20 |O-Ring 14x4 63330904 | 1 63 |Kondensator 63152377 | 1
21 |O-Ring 9x3 63330677 | 1 64 |Polring, kpl. 63132049 | 1
22 |Hinterbuchse 63132027 | 1 65 |Schalter 63175514 | 1
23 |Federring 63330888 | 2 66 |Drossel 63124127 | 2
24 |Spindel 63132069 | 1 67

25 |Spindel-Satz 63156789 | 1 68 |Motorgehduse 63165119 | 1
26 |Stift SDS 63132021 | 4 69 |Kohlebirste 63120965 | 1
27 |Schraube 5x25 63360318 | 4 70 |Kohlehalter, kpl. 63116893 | 1
28 |Scheibe 63132026 | 1 71 |Spiralfeder 63112257 | 2
29 |Schlageinrichtung 63132034 | 1 72 |Kohlehalter, kpl. 63116892 | 1
30 |O-Ring 17,04x3,53 63330906 | 1 73 |Kohlebirste mit Abschaltung 63120964 | 1
31 ]O-Ring 44x2 63330908 | 1 74 | Griffkappen 63165120 | 1
32 |Getriebegehause 63132011 | 1 75 |Schraube 4x16 63360648 | 7
33 |Achse Lagerbuchse 63132037 | 1 76 |Einlage 63128006 | 1
34 |Getriebegehause-Satz 63132003 | 1 77 |Zugentlastungsschelle 63256500 | 1
35 |Viekantmutter M4 63361021 | 2 78 |Schraube 4x9,5 63360646 | 2
36 |Scheibe @8,1x319x0, 1 63132046 | 1 79 |AnschluBleitung 5m 80600245 | 1
37 |Scheibe @8,1x319x0,2 63132047 | 1 80 |Kabelausfiihrungsmuffe 63125053 | 1
38 |Scheibe @8,1x319x0,05 63132045 | 1 81

39 82

40 83

41 |Kegelrad-Satz 63132020 | 1 84

42 |Scheibe @10,1x22x0,2 63132050 | 1 85 |Schraube M4x8 80201152 | 2
43 [Rillenkugellager 6000 2ZP63L.DS18 80410021 | 1 86 |O-Ring 17x1,5 63330340 | 1
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EMH 650 - 230 V 02511000

No.|Description Order No. |Pcs No.|Description Order No. |Pcs
1 |ring 63126964 | 1 44 |bearing cover 63152230 | 1
2 |bushing 63176017 | 1 45 |screw M4x12 63360694 | 4
3 |ring 63177032 | 1 46 |intermediate shaft 63132023 | 1
4 |tool fixing 63132013 | 1 47 |clutch shaft 63132024 | 1
5 |helical spring 63132043 | 1 48 [needle sleeve HK 0808 80420105 | 2
6 |ball 6,747-100 63330097 | 1 49 |housing gasket 63132041 | 1
7 |SDS-spindle 63132035 | 1 50 |plunger 63132030 | 1
8 |o-ring 11x2 63330905 | 2 51 |o-ring 17x4 63330907 | 1
9 |intermediate beater 63132033 | 1 52 |axle 63132031 | 1
10 |bearing AX 0821 63330915 | 1 53 [trolley 63132032 | 1
11 [housing 63132012 | 1 54 |plunger 63132006 | 1
12 [screw M4x25 63361075 | 2 55 |gearbox cover 63132015 | 1
13 |locking ring A40-5D 63330749 | 1 56 [fan 63100429 | 1
14 |o-ring 30x2,5 63330903 | 1 57

15 |solid rubber wheel 63132029 | 1 58 |grooved ball bearing 627 2RSL C3| 80410027 | 1
16 |o-ring 32x4 63330902 | 1 59 |rotor complete 63132048 | 1
17 |disc 63132042 | 1 60 [rubber bush 63164934 | 1
18 61 |air guiding ring 63129830 | 1
19 |solid rubber wheel 63132070 | 1 62 |spring 63122859 | 2
20 |o-ring 14x4 63330904 | 1 63 |capacitor 63152377 | 1
21 |o-ring 9x3 63330677 | 1 64 |stator complete 63132049 | 1
22 |thread insert 63132027 | 1 65 [switch 63175514 | 1
23 |lock washer 63330888 | 2 66 |restrictor 63124127 | 2
24 |spindle 63132069 | 1 67

25 |spindle wheel 63156789 | 1 68 |motor housing 63165119 | 1
26 |pin 63132021 | 4 69 |carbon brush 63120965 | 1
27 |screw 5x25 63360318 | 4 70 |brush holder 63116893 | 1
28 |disc 63132026 | 1 71 |spring washer 63112257 | 2
29 |beater 63132034 | 1 72 |brush holder 63116892 | 1
30 [o-ring 17,04x3,53 63330906 | 1 73 |carbon brush 63120964 | 1
31 |o-ring 44x2 63330908 | 1 74 |pair of handle halves 63165120 | 1
32 |gearbox housing 63132011 | 1 75 |screw 4x16 63360648 | 7
33 |axle 63132037 | 1 76 |insert 63128006 | 1
34 |gearbox housing 63132003 | 1 77 |wire locking flange 63256500 | 1
35 |[square M4 63361021 | 2 78 |screw 4x9,5 63360646 | 2
36 |disc @8,1x219x0,1 63132046 | 1 79 |connecting cable 2x12, 5m 80600245 | 1
37 |disc @8,1x19x0,2 63132047 | 1 80 [cable grommet 63125053 | 1
38 |disc @8,1x19x0,05 63132045 | 1 81

39 82

40 83

41 |bevel gear set 63132020 | 1 84

42 |disc @10,1x022x0,2 63132050 | 1 85 |screw M4x8 80201152 | 2
43 |grooved ball bearing 6000 2Z 80410021 | 1 86 |o-ring 17x1,5 63330340 | 1
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